SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

Conducted Spurious Emission

FR1 n5/5MHz / Pl/2 BPSK / DFT-S OFDM
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz £15.000 MHz 100.000 kHz 812.05772 MHz -50.99 dBm -37.99 de 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -52.33 dém -39.33 dB
860.000 MHz 1,000 GHz 100.000 kHz 946.50350 MHz -53.71 dém -40.71 dB 860.000 MHz 1.000 GHz 100.000 kHz 901.18881 MHz -53.73 dém -40.73 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,82229 GHz -41.57 dBm -28.67 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.84279 GHz -41.55 dBm -28.65 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,96825 GHz -36.40 dam -23.40 de 3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -36.34 dam -23.34 de
7.000 GHz 9,000 GHz 1,000 MHz 7.01125 GHz -40.57 dBm -27.57 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.04224 GHz -40.67 dBm -27.67 dB
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30.000 MHz §15.000 MHz 100.000 kHz §10.48851 MHz -52.57 dém
860.000 MHz 1.000 GHz 100.000 kHz 997.65231 MHz -53.59 dBm -20.69 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,85679 GHz -41.62 dBm -28.62 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,99925 GHz -36.15 dém -23.15 dB
7.000 GHz 9,000 GHz 1,000 MHz £,95226 GHz -40.65 dBm -27.65 dB
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FR1 n5/5MHz / QPSK / DFT-S OFDM
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 808.52699 MHz -48.20 dBm -35.20 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -51.51 dBm -38.61 dB
860.000 MHz 1,000 GHz 100.000 kHz 868.46154 MHz -53.74 dBm -40.74 dB 860.000 MHz 1.000 GHz 100.000 kHz 916.43357 MHz -53.60 dém -40.60 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83729 GHz -41.72 dBm -28.72 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.84579 GHz -41.57 dBm -28.57 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,98675 GHz -36.22 dam -23.22 de 3.000 GHz 7.000 GHz 1.000 MHz 699125 GHz -36.25 dam -23.25 de
7.000 GHz 9,000 GHz 1,000 MHz 7.74556 GHz -40.22 dém -27.22 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.76106 GHz -40.65 dBm -27.65 dB
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Rangelow | Rangeup | RBW | Frequency | Power Abs
30.000 MHz §15.000 MHz 100.000 kHz §10.88081 MHz -51.50 dém
860.000 MHz 1.000 GHz 100.000 kHz 932.75720 MHz -53.65 dBm
1.000 GHz 3,000 GHz 1,000 MHz 2,83979 GHz -41.79 dBm
2.000 GHz 7,000 GHz 1,000 MHz 6,98825 GHz -36.04 dBém -23.04 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.03424 GHz -40.56 dBm -27.66 dB
( |0 ) -
Datez 2

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An5-82 of 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/5MHz / 16QAM / DFT-S OFDM

o
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1l|uLK PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
20 d8 -20 dei
-30 dB -30 dB
-40 dBm - . . 40 dBm — '
-50 dBm 50 dem
-60 dam -60 dBm
70 dB -70 de
-80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 812.45002 MHz -45.20 dBm -32.20 dB 30.000 MHz 815.000 MHz 100.000 kHz 814,80385 MHz -50.15 dBm -37.15 de
860.000 MHz 1,000 GHz 100.000 kHz 897.55245 MHz -53.50 d&m -40.59 dB 860.000 MHz 1.000 GHz 100.000 kHz 918.53147 MHz -53.73 dém -40.73 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83529 GHz -41.50 dBm -28.59 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.83929 GHz -41.53 dBm -28.63 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99575 GHz -36.23 dem -23.23 de 3.000 GHz 7.000 GHz 1.000 MHz 699575 GHz -36.38 dem -23.38 de
7.000 GHz 9,000 GHz 1,000 MHz 7.74606 GHz -40.39 dém -27.39 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.75206 GHz -40.53 dBm -27.53 dB
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30.000 MHz §15.000 MHz 100.000 kHz §14.80385 MHz -52.30 dém
860.000 MHz 1.000 GHz 100.000 kHz 933.21678 MHz -53.87 dém
1.000 GHz 3,000 GHz 1,000 MHz 2,85079 GHz -41.77 dBm
2.000 GHz 7,000 GHz 1,000 MHz 6,99825 GHz -36.19 dém -23.19 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.04524 GHz -40.49 dBm -27.49 dB
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Lowest Channel / 1RB1

Middle Channel / 1IRB1
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 814.41154 MHz -49.02 dém -36.02 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -53.52 dBm -20.62 dB
860.000 MHz 1,000 GHz 100.000 kHz 898.39161 MHz -53.50 dém -40.80 dB 860.000 MHz 1.000 GHz 100.000 kHz 874.75524 MHz -53.73 dém -40.73 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,88178 GHz -41.39 dBm -28.39 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.85779 GHz -41.53 dBm -28.53 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99675 GHz -36.23 dem -23.23 de 3.000 GHz 7.000 GHz 1.000 MHz 699525 GHz -36.10 dam -23.10 de
7.000 GHz 9,000 GHz 1,000 MHz 7.76156 GHz -40.04 dm -27.04 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.76156 GHz -40.56 dBm -27.56 dB
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30.000 MHz §15.000 MHz 100.000 kHz §12.23463 MHz -54.21 dBm -41.21 de
860.000 MHz 1.000 GHz 100.000 kHz 878.25175 MHz -53.56 dBm -20.56 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,86528 GHz -41.74 dBm -28.74 dB
2.000 GHz 7,000 GHz 1,000 MHz 6.98475 GHz -36.22 dém -23.22 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.75356 GHz -40.52 dBm -27.52 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency |  Powerabs |
30.000 MHz £15.000 MHz 100.000 kHz 804.09625 MHz -54.17 dBm -41.17 dB 30.000 MHz 815.000 MHz 100.000 kHz 802.64243 MHz -54.37 dBm -41.37 dB
860.000 MHz 1,000 GHz 100.000 kHz 989.02098 MHz -53.76 d&m -40.76 dB 860.000 MHz 1.000 GHz 100.000 kHz 898.81119 MHz -53.55 dém -40.55 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,85779 GHz -41.54 dBm -28.54 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.84779 GHz -41.73 dBm -28.73 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99275 GHz -36.10 dam -23.10 de 3.000 GHz 7.000 GHz 1.000 MHz 699875 GHz -36.50 dem -23.50 de
7.000 GHz 9,000 GHz 1,000 MHz 7.75806 GHz -40.59 dBm -27.59 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.75406 GHz -40.56 dBm -27.56 dB
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30.000 MHz §15.000 MHz 100.000 kHz 705.07326 MHz ~54.41 dBm -41.41 de
860.000 MHz 1.000 GHz 100.000 kHz 916.01399 MHz -53.86 dBm -40.86 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,81280 GHz -41.60 dBm -28.60 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,98375 GHz -36.05 dém -23.05 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.76506 GHz -40.27 dBm -27.27 dB
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FR1 n5/10MHz / PI/2 BPSK / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs |
30.000 MHz £15.000 MHz 100.000 kHz 724.06627 MHz -54.21 dBm -41.21 de 30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -54.36 dBm -41.36 dB
860.000 MHz 1,000 GHz 100.000 kHz 869.02098 MHz -53.61 dém -40.61 dB 860.000 MHz 1.000 GHz 100.000 kHz 872,79720 MHz -53.52 dém -40.82 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,81430 GHz -41.72 dBm -28.72 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,85729 GHz -41.75 dBm -28.75 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99025 GHz -36.26 dam -23.26 de 3.000 GHz 7.000 GHz 1.000 MHz 697775 GHz -36.33 dem -23.33 de
7.000 GHz 9,000 GHz 1,000 MHz 7.08773 GHz -40.60 dBm -27.60 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.74556 GHz -40.68 dBm -27.68 dB
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30.000 MHz §15.000 MHz 100.000 kHz 586.52040 MHz -54.04 dBm -41.04 de
860.000 MHz 1.000 GHz 100.000 kHz 940.20579 MHz -53.70 dBm -20.70 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,87378 GHz -41.65 dBm -28.65 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,99525 GHz -36.20 dém -23.29 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.08423 GHz -40.34 dBm -27.34 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs Rangelow | RangeUp | RBW | Frequency |  Powerabs |
30.000 MHz £15.000 MHz 100.000 kHz 787.73488 MHz -54.35 dBm -41.35 dB 30.000 MHz 815.000 MHz 100.000 kHz 605.15117 MHz -54.27 dBm -41.27 dB
860.000 MHz 1,000 GHz 100.000 kHz 873.07692 MHz -53.74 dBm -40.74 dB 860.000 MHz 1.000 GHz 100.000 kHz 947.20280 MHz -53.67 dém -40.67 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,81830 GHz -41.55 dBm -28.65 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.85179 GHz -41.70 dBm -28.70 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99875 GHz -36.47 dem -23.47 de 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -36.12 dam -23.12 de
7.000 GHz 9,000 GHz 1,000 MHz 7.74856 GHz -40.55 dBm -27.55 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.06373 GHz -40.57 dBm -27.57 dB
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30.000 MHz §15.000 MHz 100.000 kHz 682.08076 MHz -54.22 dBm -41.22 de
860.000 MHz 1.000 GHz 100.000 kHz 866.78322 MHz -53.69 dBm -20.69 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,86728 GHz -41.45 dBm -28.45 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,98375 GHz -36.11 dém -23.11 de
7.000 GHz 9,000 GHz 1,000 MHz 7.75356 GHz -40.55 dBm -27.55 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 785.38106 MHz -54.16 dBm -41.16 dB 30.000 MHz 815.000 MHz 100.000 kHz 786.16567 MHz -54.32 dBm -41.32 dB
860.000 MHz 1,000 GHz 100.000 kHz 990.97902 MHz -53.74 dBm -40.74 dB 860.000 MHz 1.000 GHz 100.000 kHz 883.84615 MHz -53.50 dém -40.80 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83479 GHz -41.54 dBm -28.54 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.82479 GHz -41.57 dBm -28.67 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.99175 GHz -36.26 dam -23.26 de 3.000 GHz 7.000 GHz 1.000 MHz 699975 GHz -35.75 dam -22.75 de
7.000 GHz 9,000 GHz 1,000 MHz 7.02874 GHz -40.40 dBm -27.40 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.75006 GHz -40.59 dBm -27.59 dB
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30.000 MHz §15.000 MHz 100.000 kHz 700.50400 MHz -54.26 dBm -41.26 dB
860.000 MHz 1.000 GHz 100.000 kHz 875.31469 MHz -53.50 dBm -20.50 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,84429 GHz -41.62 dBm -28.62 dB
2.000 GHz 7,000 GHz 1,000 MHz 6.98725 GHz -36.13 dém -23.12 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.05524 GHz -40.41 dBm -27.41 dB
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Report No. : FG9D0701B

FR1 n5/10MHz / 64QAM / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

o
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u_-u\ PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
20 d8 -20 dei
-30 dB -30 dB
40 dBm . -, A 40 dBm — i
r_,....,..aq..-—. R E g Eiamans
-50 dBm 50 dem
HJ ,___,_-l-d
-60 dam -60 dBm
70 dB -70 de
.80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 730.85082 MHz -54.13 dBm -41.13 dB 30.000 MHz 815.000 MHz 100.000 kHz 706.13568 MHz -54.34 dBm -41.34 dB
860.000 MHz 1,000 GHz 100.000 kHz 936.15385 MHz -53.70 d&m -40.70 dB 860.000 MHz 1.000 GHz 100.000 kHz 912,93706 MHz -53.60 dém -40.60 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,82329 GHz -41.58 dBm -28.58 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.84729 GHz -41.52 dBm -28.62 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,98475 GHz -36.16 dam -23.16 de 3.000 GHz 7.000 GHz 1.000 MHz 699675 GHz -36.32 dem -23.32 de
7.000 GHz 9,000 GHz 1,000 MHz 7.75056 GHz -40.57 dBm -27.57 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.76806 GHz -40.67 dBm -27.67 dB
( |0 ) - ( J J -
Date: 2 Date: 27.FEB.2020 8:43
o
v
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
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-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
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-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz 734.77386 MHz -54.23 dBm -41.23 de
860.000 MHz 1.000 GHz 100.000 kHz 903.70629 MHz -53.73 dBm -20.73 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,87278 GHz -41.66 dBm -28.66 dB
2.000 GHz 7,000 GHz 1,000 MHz 6.99775 GHz -36.20 dém -23.20 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.74556 GHz -40.57 dBm -27.67 dB
( |0 ) -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/10MHz / 256QAM / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

o
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u_-u\ PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
20 d8 -20 dei
-30 dB 30 dB
-40 dBm — - 40 dBm - I -
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-60 dam -60 dBm
70 dB -70 de
-80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 797.54248 MHz -54.34 dBm -41.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 761.05822 MHz -54.18 dBm -41.16 dB
860.000 MHz 1,000 GHz 100.000 kHz 892.65734 MHz -53.74 dBm -40.74 dB 860.000 MHz 1.000 GHz 100.000 kHz 875.31469 MHz -63.77 dém -40.77 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83429 GHz -41.50 dBm -28.50 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.83979 GHz -41.36 dBm -28.36 dB
3.000 GHz 7,000 GHz 1,000 MHz 697775 GHz -36.39 dem -23.39 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -36.23 dem -23.23 de
7.000 GHz 9,000 GHz 1,000 MHz 7.74756 GHz -40.44 dBm -27.44 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.74806 GHz -40.60 dBm -27.60 dB
( |0 ) - ( J J -
Datez 2 Date:
o
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Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
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-10 ddRE-
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20 d8
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-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz 758.70440 MHz -54.20 dBm -41.20 de
860.000 MHz 1.000 GHz 100.000 kHz 907.62238 MHz -53.67 dBm -20.67 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,84579 GHz -41.58 dBm -28.58 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,99575 GHz -36.35 dém -23.35 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.10572 GHz -40.73 dBm -27.73 dB
( |0 ) -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/15MHz / PI/2 BPSK / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

o
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
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.80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 778.31959 MHz -54.31 dBm .31de 30.000 MHz 815.000 MHz 100.000 kHz 768.51949 MHz -54.10 dBm -41.10 de
860.000 MHz 1,000 GHz 100.000 kHz 999.51049 MHz -53.74 dem -40.74 dB 860.000 MHz 1.000 GHz 100.000 kHz 861.32867 MHz -53.61 dém -40.61 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,86628 GHz -41.55 dBm -28.55 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.82929 GHz -41.38 dBm -28.38 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99675 GHz -36.19 dam -23.19 de 3.000 GHz 7.000 GHz 1.000 MHz 697975 GHz -36.55 dem -23.55 de
7.000 GHz 9,000 GHz 1,000 MHz 7.34716 GHz -40.45 dBm -27.45 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.73857 GHz -40.67 dBm -27.67 dB
( |0 ) - ( J J -
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Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
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SPURIOUS_LINE_ABS.
20 d8
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-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz §10.09620 MHz -54.24 dBm -41.24 de
860.000 MHz 1.000 GHz 100.000 kHz 898.67133 MHz -53.86 dBm -40.86 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,82179 GHz -41.49 dBm -28.49 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,98375 GHz -36.10 dém -23.10 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.09023 GHz -40.52 dBm -27.52 dB
( |0 ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An5-91 of 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/15MHz / QPSK / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

o
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u_-u\ PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
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70 dB -70 de
-80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency |  Powerabs |
30.000 MHz £15.000 MHz 100.000 kHz 767.72739 MHz -54.23 dBm -41.23 dB 30.000 MHz 815.000 MHz 100.000 kHz 700.08871 MHz -54.25 dBm -41.25 dB
860.000 MHz 1,000 GHz 100.000 kHz 927.34266 MHz -53.78 dém -40.76 dB 860.000 MHz 1.000 GHz 100.000 kHz 804.47552 MHz -53.75 dém -40.75 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,79930 GHz -41.37 dBm -28.37 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,81730 GHz -41.52 dBm -28.62 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99475 GHz -36.09 dem -23.09 de 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -36.08 dem -23.08 de
7.000 GHz 9,000 GHz 1,000 MHz 7.02574 GHz -40.38 dBm -27.38 dB 7.000 GHz 3,000 GHz 1.000 MHz 8.40140 GHz -40.62 dém -27.62 dB
{ | ) - ( J J -
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Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
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-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
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-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz 572.57446 MHz ~54.41 dBm -41.41 de
860.000 MHz 1.000 GHz 100.000 kHz 926.78322 MHz -53.64 dBm -20.64 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83679 GHz -41.50 dBm -28.50 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,98075 GHz -36.21 dém -23.21 de
7.000 GHz 9,000 GHz 1,000 MHz 7.33817 GHz -40.51 dBm -27.61 dB
( |0 ) -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/15MHz / 16QAM / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

o
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||:LK PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
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70 dB -70 de
.80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 778.31959 MHz -54.11 dBm -21.11 de 30.000 MHz 815.000 MHz 100.000 kHz 756.74288 MHz -54.30 dBm -41.30 dB
860.000 MHz 1,000 GHz 100.000 kHz 871.25874 MHz -53.68 dBm -40.68 dB 860.000 MHz 1.000 GHz 100.000 kHz 915.03497 MHz -53.61 dém -40.61 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83729 GHz -41.51 dBm -28.61 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,83329 GHz -41.53 dBm -28.53 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99525 GHz -36.15 dam -23.15 de 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -36.37 dem -23.37 de
7.000 GHz 9,000 GHz 1,000 MHz 7.75156 GHz -40.53 dBm -27.53 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.74006 GHz -40.36 dBm -27.36 dB
( |0 ) - ( J J -
Datez 2 a Date:
o
v
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz 705.58006 MHz -54.24 dBm -41.24 de
860.000 MHz 1.000 GHz 100.000 kHz 947.76224 MHz -53.75 dBm -20.75 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,86728 GHz -41.70 dBm -28.70 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,99375 GHz -36.42 dém -23.42 db
7.000 GHz 9,000 GHz 1,000 MHz 7.03374 GHz -40.56 dBm -27.56 dB
( |0 ) -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/15MHz / 64QAM / DFT-S OFDM

o
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ELIIULK PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
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70 dB -70 de
.80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 778.31959 MHz -54.30 dBm -41.30 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -50.30 d&m -37.30 de
860.000 MHz 1,000 GHz 100.000 kHz 921.32867 MHz -53.79 d&m -40.79 dB 860.000 MHz 1.000 GHz 100.000 kHz 868.88112 MHz -53.67 dém -40.67 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,81580 GHz -41.56 dBm -28.66 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,85079 GHz -41.70 dBm -28.70 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.98175 GHz -36.10 dBm -23.10 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -36.16 dam -23.16 de
7.000 GHz 9,000 GHz 1,000 MHz 7.76106 GHz -40.36 dBm -27.36 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.75256 GHz -40.47 dBm -27.47 dB
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Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs
30.000 MHz §15.000 MHz 100.000 kHz 800.31159 MHz -43.50 dém
860.000 MHz 1.000 GHz 100.000 kHz 874.05594 MHz -53.76 dBm
1.000 GHz 3,000 GHz 1,000 MHz 2,86128 GHz -41.56 dBm
2.000 GHz 7,000 GHz 1,000 MHz 6,99325 GHz -36.20 dém -23.29 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.10772 GHz -40.70 dBm -27.70 dB
( |0 ) -
Datez 2 ¢
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/ 15MHz / 256QAM / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

o
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u_-u\ PAES Limit fheck pafbs
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-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 786.55797 MHz -54.20 dBm -41.20 dB 30.000 MHz 815.000 MHz 100.000 kHz 761.45802 MHz -54.25 dBm -41.25 dB
860.000 MHz 1,000 GHz 100.000 kHz 910.41958 MHz -53.72 dém -40.72 dB 860.000 MHz 1.000 GHz 100.000 kHz 865.80420 MHz -53.60 d&m -40.69 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,80080 GHz -41.50 dBm -28.69 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.87628 GHz -41.50 dBm -28.69 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99525 GHz -36.25 dam -23.25 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -35.97 dem -22.97 de
7.000 GHz 9,000 GHz 1,000 MHz 7.09223 GHz -40.61 dBm -27.61 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.03574 GHz -40.56 dBm -27.56 dB
( |0 ) - ( J J -
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Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
ine _$PURIOUS_LINE_ABS, PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm — i
-50 dBm
et |
-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs
30.000 MHz §15.000 MHz 100.000 kHz §14.01024 MHz -50.55 dém
860.000 MHz 1.000 GHz 100.000 kHz 955.73427 MHz -53.53 dBm
1.000 GHz 3,000 GHz 1,000 MHz 2,85379 GHz -41.80 dBm
2.000 GHz 7,000 GHz 1,000 MHz 6,99675 GHz -36.34 dBém -23.34 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.07623 GHz -40.53 dBm -27.53 dB
( |0 ) -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/20MHz / PI/2 BPSK / DFT-S OFDM
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Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 814.80385 MHz -54.10 dBm -41.10 de 30.000 MHz 815.000 MHz 100.000 kHz 772.04273 MHz -54.07 dBm -41.07 de
860.000 MHz 1,000 GHz 100.000 kHz 877.83217 MHz -53.63 dém -40.63 dB 860.000 MHz 1.000 GHz 100.000 kHz 866.36364 MHz -53.58 dém -40.56 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83529 GHz -41.86 dBm -28.86 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.84879 GHz -41.58 dBm -28.58 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,97725 GHz -36.35 dem -23.35 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -36.27 dem -23.27 de
7.000 GHz 9,000 GHz 1,000 MHz 7.75256 GHz -40.40 dBm -27.40 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.74656 GHz -40.54 dBm -27.54 dB
( |0 ) - ( J J -
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Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz 767.72739 MHz -54.38 dBm -41.38 dB
860.000 MHz 1.000 GHz 100.000 kHz 901.60839 MHz -53.75 dBm -20.75 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83779 GHz -41.71 dBm -28.71 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,99825 GHz -36.15 dém -23.15 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.03724 GHz -40.52 dBm -27.52 dB
( |0 ) -
Datez 2 08:03:50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/20MHz / QPSK / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
20 d8 -20 dei
-30 dB 30 dB
-40 dBm . oot -40 dBm — -
r__.ww F"““W
-50 dBm 50 dem
_—-u-""J
-60 dam -60 dBm
70 dB -70 de
.80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 814.01924 MHz -53.95 dBm -40.95 dB 30.000 MHz 815.000 MHz 100.000 kHz 707.70490 MHz -54.22 dBm -41.22 dB
860.000 MHz 1,000 GHz 100.000 kHz 908.32168 MHz -53.78 dém -40.76 dB 860.000 MHz 1.000 GHz 100.000 kHz 905.66434 MHz -53.72 dém -40.72 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,85379 GHz -41.54 dBm -28.64 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,81830 GHz -41.70 dBm -28.70 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.99775 GHz -36.10 d&m -23.10 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -36.35 dem -23.35 de
7.000 GHz 9,000 GHz 1,000 MHz 7.75306 GHz -40.66 dBm -27.66 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.02974 GHz -40.61 dBm -27.61 dB
( |0 ) - ( J J -
Datez 2 05z Date:
o
v
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
ine _$PURIOUS_LINE_ABS, PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm — R e
r_..,....uw-".
-50 dBm
-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz §12.84233 MHz -53.31 dém -40.31 de
860.000 MHz 1.000 GHz 100.000 kHz 916.01399 MHz -53.34 dBm -40.34 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83129 GHz -41.70 dBm -28.70 dB
2.000 GHz 7,000 GHz 1,000 MHz 6.99775 GHz -36.332 dém -23.32 de
7.000 GHz 9,000 GHz 1,000 MHz £,41050 GHz -40.44 dBm -27.44 dB
( |0 ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An5-97 of 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/20MHz / 16QAM / DFT-S OFDM

[
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u.-;k PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
20 d8 -20 dei
-30 dB 30 dB
-40 dBm e i -40 dBm = e x
f ru—--l"”'\.r"—w' ——
-50 dBm 50 dem
W 4
-60 dam -60 dBm
70 dB -70 de
.80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi Rangelow | RangeUp | RBW | Frequency |  Powerabs |
30.000 MHz £15.000 MHz 100.000 kHz 813.62694 MHz -50.98 dBm -37.96 dB 30.000 MHz 815.000 MHz 100.000 kHz 702.44253 MHz -54.14 dBm -41.14 dB
860.000 MHz 1,000 GHz 100.000 kHz 890.27972 MHz -53.61 dém -40.61 dB 860.000 MHz 1.000 GHz 100.000 kHz 807.55245 MHz -53.50 d&m -40.59 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83729 GHz -41.49 dBm -28.49 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.82929 GHz -41.55 dBm -28.55 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,98125 GHz -36.23 dem -23.23 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -36.25 dam -23.25 de
7.000 GHz 9,000 GHz 1,000 MHz 7.11772 GHz -40.41 dBm -27.41 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.745906 GHz -40.44 dBm -27.44 dB
( |0 ) - ( J J -
Datez 2 05z Date:
o
v
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
ine _$PURIOUS_LINE_ABS, PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
i
-40 dBm — x
r__,.....-uhw e
-50 dBm
___‘-J'vlhl
-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz §15.000 MHz 100.000 kHz §14.01024 MHz -52.55 dBm
860.000 MHz 1.000 GHz 100.000 kHz 910.65930 MHz -53.57 dBm
1.000 GHz 3,000 GHz 1,000 MHz 2,83679 GHz -41.65 dBm
2.000 GHz 7,000 GHz 1,000 MHz 6,98875 GHz -36.47 dém -23.47 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.76456 GHz -40.47 dBm -27.47 dB
( |0 ) -
Datez 2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/20MHz / 64QAM / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u_-u\ PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
20 d8 -20 dei
-30 dB -30 dB
-40 dBm .. - 40 dBm — 2
WW
-50 dBm 50 dem—1t
IJ ___.,..-I-IJ
-60 dam -60 dBm
70 dB -70 de
.80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 812.45002 MHz -51.43 dBm -38.43 de 30.000 MHz 815.000 MHz 100.000 kHz 766.15817 MHz -54.31 dBm -41.31 dB
860.000 MHz 1,000 GHz 100.000 kHz 989.72028 MHz -53.58 dBm -40.56 dB 860.000 MHz 1.000 GHz 100.000 kHz 871.67832 MHz -53.52 dém -40.82 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,83729 GHz -41.50 dBm -28.69 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,79580 GHz -41.52 dBm -28.62 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,98875 GHz -36.45 dam -23.45 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -36.25 dam -23.25 de
7.000 GHz 9,000 GHz 1,000 MHz 7.75906 GHz -40.47 dBm -27.47 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.10422 GHz -40.63 dBm -27.63 dB
( |0 ) - ( J J -
Datez 2 05z Date:
o
v
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
ine _$PURIOUS_LINE_ABS, PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm o 2 x.
r__...—--n-w-.-
-50 dBm
o
-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz £097.89730 MHz -54.23 dBm -41.23 de
860.000 MHz 1.000 GHz 100.000 kHz 863.70629 MHz -53.57 dBm -20.57 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,81980 GHz -41.62 dBm -28.62 dB
2.000 GHz 7,000 GHz 1,000 MHz 6.98425 GHz -36.37 deém -23.37 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.76156 GHz -40.47 dBm -27.47 dB
( |0 ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n5/20MHz / 256QAM / DFT-S OFDM

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

[
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u_-u\ PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
-10 ddRE- -10 dé.'rhi
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
20 d8 -20 dei
-30 dB 30 dB
i .l
-40 dBm — o -40 dBm ——
50 dem—I} 50 dem
J e
-60 dam -60 dBm
70 dB -70 de
-80 dB -80 dB
-90 dBm -50 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALi Rangelow | RangeUp | RBW | Frequency | Power Abs
30.000 MHz £15.000 MHz 100.000 kHz 809.31159 MHz -54.26 dBm -41.26 dB 30.000 MHz 815.000 MHz 100.000 kHz 800.68091 MHz -54.25 dBm -41.25 dB
860.000 MHz 1,000 GHz 100.000 kHz 886.08392 MHz -53.78 dém -40.76 dB 860.000 MHz 1.000 GHz 100.000 kHz 908.74126 MHz -53.55 dém -40.55 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,84579 GHz -41.58 dBm -28.68 dB 1.000 GHz 3,000 GHz 1.000 MHz 2,85279 GHz -41.53 dBm -28.53 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,99175 GHz -36.46 dam -23.46 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -36.04 dam -23.04 de
7.000 GHz 9,000 GHz 1,000 MHz 7.41215 GHz -40.69 dBm -27.69 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.07273 GHz -40.59 dBm -27.59 dB
( |0 ) - ( J J -
Datez 2 05:44:01 Date:
o
v
Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
ine _$PURIOUS_LINE_ABS, PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
2
-40 dBm = .
r..._._.-w*‘
-50 dBm
-50 dBm
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz §15.000 MHz 100.000 kHz §12.84233 MHz ~54.17 dBm -41.17 de
860.000 MHz 1.000 GHz 100.000 kHz 868.32168 MHz -53.76 dBm -20.76 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,82979 GHz -41.68 dBm -28.68 dB
2.000 GHz 7,000 GHz 1,000 MHz 6,99425 GHz -36.02 dém -23.02 de
7.000 GHz 9,000 GHz 1,000 MHz 7.75156 GHz -40.57 dBm -27.57 dB
( |0 ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

Frequency Stability

Test Conditions FR1 n5 (P1/2 BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0019
30 Normal Voltage 0.0063
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0074
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0039 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0088
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0000
20 Battery End Point 0.0027

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 1 An5-101 of 101

FAX . 886-3-328-4978
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seamran cas. FCC RADIO TEST REPORT Report No. : FG9D0701B
<For Upper Antenna>
FR1 n66_Ant. 3
Peak-to-Average Ratio
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.57 4.70 6.06 6.03
Middle CH 554 4.64 6.06 6.00 PASS
Highest CH 5.33 4.84 6.14 6.12
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 16QAM 64QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 7.59 7.07 8.12 7.25
Middle CH 7.57 7.01 8.17 7.19 PASS
Highest CH 7.74 7.07 8.09 7.30
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 256QAM - Limit: 13dB
RB Size 1RB Full RB = = Result
Lowest CH 7.91 7.36 - -
Middle CH 7.45 7.30 - - PASS
Highest CH 7.68 7.36 - -
TEL : 886-3-327-3456 Page Number : An66-1 of 101

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

FR1 n66 / 20MHz / PI/2 BPSK / DFT-S OFDM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum X Spectrum
Ref Level 30.00 dém  Offset 11.70 d8 Ref Level 30.00 dém  Offset 11.70 db
o att 30k AQT 2 ms @ RBW 20 MHz o att 30 AQT 2ms @ RBW 20 Mz
(@153 view (@153 view
0.0 \ | 0.0 \ -
Vi
\ i
164 - 1E4 1
; i ;
1E- T 5 1E- W‘ ( <
1E-D - — 1E-D T - —
| \ I \
CF 1.72 Ghz ean Pvir + 20.00 dB CF 1.72 Ghz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 [ 19.01 dem | 24.76 dam 574 d8 3.57 A8 4.90 dB 5.57 6B .74 0B Trace 1 | 20.95 dem | 25.87 dem 4.91 d8 2.58 dB 4.32 dB 4.70 6B 4.81 0B
( )| ] G e ( Il J -

Date: 25.FEB 2020 064242

Date: 25.FEB 2020 064268

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum = Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66

o att 30dk_AQT 2 ms @ RBW 20 MHz o att 30 AQT 2ms @ RBW 20 MHz

(@153 view (@153 view

o ——
0.0 0.0
% s 3 i
\ \
i
\ {
1E 1E
S | S
i

1E- T 5 1E- ( 5

1E-D - — 1E-D i - -

lcF 1.745 Gz Mean Pwr + 20.00 dB lcF 1.745 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000

Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 18.95 dem | 24.65 dam 5.70 dB 3.48 0B 487 dB .54 0B 57108 Trace 1 | 20.84 dem | 25.65 dem 4.82 d8 2.52 dB 4.23 0B 4.54 6B 4.75 0B
—_— —_—

L JU J Qi e L JL J Qrninny e

Date: 25.FEB.2020 065710

Date: 25.FEB.2020 06.57.61

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum = Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66
o att 30 dB__AQT 2 ms & RBW 20 MHz Att 30 d8__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
0. - T
5 S,
0.0 ‘.\ 0.0
\ 5 3 i
Y v
Y \
1EA \I 1EA \
1E- | T 5 1E- ‘ ( <
1E-D - — 1E-D ! -
\ |
lcF 1.77 Gz Mean Pwr + 20.00 dB lcF 1.77 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 19.30 dem | 24.79 dam 5.50 dB 3.42 A8 4.70 dB .33 6B .54 0B Trace 1 | 21.04 dem | 26.00 dem 5.05 dB 2.58 dB 4.35 6B 4.84 B .01 08
—_— — —
L JU J Qi e L JL J FRRRIAAED e

Date: 25.FEB.2020 0716.03

Date: 25.FEB 2020 07-15.48

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0701B

FR1 n66 / 20MHz / QPSK / DFT-S OFDM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 25.FEB.2020 064653

Date: 25.FEB 2020 06.44.42

Spectrum = Spectrum
Ref Level 30.00 dém  Offset 11.70 d8 Ref Level 30.00 dém  Offset 11.70 db
o att 30dB__AQT 2 ms @ RBW 20 MHz o att 30de AQT 2ms @ RBW 20 Mz
(@153 view (@153 view
0,
0.0 0.0
\ < S
1E- 1E-
1 S S
iE- I " iE- "
e T B 1E0 N
CF 1.72 GHz ean Pvir + 20.00 dB CF 1.72 Ghz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 1B.57 dBf 24.82 dam 6.25 dB 3.48 dB 4,55 dB 6.06 dB 6.26 dB Trace 1 20.54 dBm 26.89 dBm 6.35 dB 3.01 dB 5.07 dB 6.03 dB 6.26 dB
—_— —_—
L L J L L J R

Middle Channel / 1RB

Middle Channel

/ Full RB

Date: 25.FEB.2020 070538

Date: 25.FEB.2020 070363

Spectrum = Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66
o att 30dk_AQT 2 ms @ RBW 20 MHz o att 30 AQT 2ms @ RBW 20 MHz
(@153 view (@153 view
| et |
0,
a.0 k! | 0.0
1E4 E 1E4
iE- . iE- "
e B 1E0 N
GF 1.745 GHz Mean Pwr + 20.00 dB lcF 1.745 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 1B.41 dBm 24.67 dam 6.25 dB 3.45 dB 4,52 dB. 6.06 dB 6.26 dB Trace 1 20.29 dBm 26.58 dBm 6.29 dB 3.04 dB 5.07 dB 6.00 dB 6.23 dB
L L Qi e L L J FRRRIAAED e

Highest Channel / 1RB

Highest Channe

|/ Full RB

Date: 25.FEB.2020 071631

Date: 25.FEB.2020 071766

Spectrum = Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66
o att 30 dB__AQT 2 ms & RBW 20 MHz o att 30 d8__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
: o
0.0 - - 0.0
S s i
1E- P 1E-
1E: + | 5 1E: - 5
1E-D - 1E-D -
lcF 1.77 Gz Mean Pwr + 20.00 dB lcF 1.77 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 1B.45 dBm 24.78 dam 6.34 dB 3.48 dB 4 6 OB 6.14 dB 6.35 dB Trace 1 20.58 dBm 27.00 dBm 6.43 d 2.99 dB 5.10 dB 6.12 dB 6.35 dB
— —
L L Qi e L L J Qrninny e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

FR1 n66 / 20MHz / 16QAM / DFT-S OFDM

Lowest Channel / 1RB Lowest Channel / Full RB

Spectrum X Spectrum
Ref Level 30.00 dém  Offset 11.70 d8 Ref Level 30.00 dém  Offset 11.70 db
o att 30k AQT 2 ms @ RBW 20 MHz o att 30 AQT 2ms @ RBW 20 Mz
(@153 view (@153 view
=
R
0.0
A\
1E-
" \ "
h 1
5 1E 7 T 5
- 1E-O 1 i‘ 33
CF 1.72 Ghz ean Pvir + 20.00 dB CF 1.72 Ghz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 17.56 dem | 25.32 dam 7.76 dB 3.7108 6.20 dB 7.50 dB 777 0B Trace 1 | 19.45 dem | 27.12 dem 7.68 d8 3.50 dB 5.77 6B 7.07 GB .54 0B
—

( )| J [T wa ( )| J wa
Date! 25 FEB 2020 06.47.15 Date: 25.FEB 2020 064522

Middle Channel / 1RB Middle Channel / Full RB

Spectrum = Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66
o att 30dk_AQT 2 ms @ RBW 20 MHz o att 30 AQT 2ms @ RBW 20 MHz
(@153 view (@153 view
0.0
1E -
1 S S
!
1E- T S T
1E-O T T 3
lcF 1.745 Gz Mean Pwr + 20.00 dB lcF 1.745 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 17.68 dem | 25.41 dam 7.73 d8 3.65 08 6.20 dB 7.57 6B 7.74 0B Trace 1 | 19.52 dem | 27.07 dem 7.54 d8 3.54 0B 57108 7.01 B .42 0B
— — — —_—
L i J ARRRRIED e L Jid J R
Date! 25 FEB 2020 07.05:52 Date: 25.FEB 2020 07.0418

Highest Channel / 1RB Highest Channel / Full RB

Spectrum = Spectrum

Ref Level 30.00 dém  Offset 11.70 d& Ref Level 30.00 dém  Offset 11.70 dB
lo Att 30 dB__AQT 2 ms & RBW 20 MHz lo Att 30 B AQT 2 ms @ RBW 20 MHz
@153 View @153 View

1E: T < 1E- ( i 5
1E-D - — 1E-D - t
\ | \
lcF 1.77 Gz Mean Pwr + 20.00 dB lcF 1.77 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |

Trace 1 | 17.4s dem | 25.37 dam 7.92 dB 3.74 0B 6.32 dB 7.74 0B 7.94 0B Trace 1 | 19.52 dem | 27.21 dem 7.69 d8 3.54 0B 5.74 0B 7.07 GB 7.57 0B
— —_— — —_—
L i J Qi e L Jid J Qrninny e
Date: 25 FEB 2020 071643 Date: 25.FEB 2020 07.18:24
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

FR1 n66 / 20MHz / 64QAM / DFT-S OFDM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum X Spectrum
Ref Level 30.00 dém  Offset 11.70 d8 Ref Level 30.00 dém  Offset 11.70 db
o att 30k AQT 2 ms @ RBW 20 MHz o att 30 AQT 2ms @ RBW 20 Mz
(@153 view (@153 view
e | 1
a —~
0.0 0.0
1E T 1E
S ¥ ;
! \
1E: + 5 1E- - 5
1E-D - - 1E-D - -
CF 1.72 Ghz ean Pvir + 20.00 dB CF 1.72 Ghz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 16.82 dem | 25.12 dam 8.29 d8 3.86 A8 7.13 dB 812 6B £.20 0B Trace 1 | 19.01 dem | 27.05 dem .06 d8 3.50 dB 5.86 0B 7.25 B 7.91 68
( )| ] G e ( Il J -

Date: 25.FEB.2020 06.47.34

Date: 25.FEB 2020 06.45.47

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum = Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66

o att 30dk_AQT 2 ms @ RBW 20 MHz o att 30 AQT 2ms @ RBW 20 MHz

(@153 view (@153 view

N
0.0
o
3
g Y
1E ‘i - 1E kY
15 % S
1E- T 5 1E: ( | 5
1

1E-D - - 1E-D - -

lcF 1.745 Gz Mean Pwr + 20.00 dB lcF 1.745 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 16.7s dem | 25.10 dam 5.35 d8 3.86 A8 6.96 dB .17 6B &.38 0B Trace 1 | 19.00 dem | 26.93 dem 7.93 d8 3.57 A8 5.83 0B 7.19 dB 777 0B
— —

L JU J ARRRRIED e L JL J FRRRIAAED e

Date: 25.FEB.2020 07.06.03

Date: 25.FEB 2020 07:04.44

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66
o att 30 dB__AQT 2 ms & RBW 20 MHz o att 30 d8__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
P
o
0.0 0.0
1E- - 1E-
| N b S
| \ \
iE + 5 5 iE r \. 5
1E-D - - 1E-D -
lcF 1.77 Gz Mean Pwr + 20.00 dB lcF 1.77 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 16.84 dem | 25.19 dam 5.35 d8 3.83 A8 7.13 dB 5.00 6B &.35 0B Trace 1 | 19.05 dem | 27.11 dem .06 d8 3.57 A8 5.88 0B 7.30 B .86 0B
—_— — —_—
L JU J Qi e L JL J Qrninny e

Date: 25.FEB.2020 071730

Date: 25.FEB 2020 07 18:48

TEL : 886-3-327-3456
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

FR1 n66 / 20MHz / 256QAM / DFT-S OFDM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum X Spectrum
Ref Level 30.00 dém  Offset 11.70 d8 Ref Level 30.00 dém  Offset 11.70 db

o att 30k AQT 2 ms @ RBW 20 MHz o att 30 AQT 2ms @ RBW 20 Mz

(@153 view (@153 view

SR
~F
0.0
1E-
" = "
1E : . 5 1E - . .
3 TR
Lu
hY L \
1E-D - - 1E-D - -
\ | \
CF 1.72 Ghz ean Pvir + 20.00 dB CF 1.72 Ghz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 14.62 dem | 23.09 dam 8.46 A8 3.83 A8 6.20 dB 7.91 6B E.45 0B Trace 1 | 17.01 dem | 26.28 dem 9.28 d8 3.57 A8 59108 7.36 dB £.40 0B
—_—

L L J Wiy e L L ]

Date: 25.FEB.2020 06.47.46

Date: 25.FEB 2020 06.46.18

Middle Channel / 1RB

Middle Channel

/ Full RB

Spectrum = Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66
o att 30dB_AQT 2 ms @ RBW 20 MHz o att 30de AQT 2ms @ RBW 20 MHz
(@153 view (@153 view
0,
0.0 0.0
1E it 164 -
| P " R "
| i)
1E- : l - 1E- I \ A %
K
1E-D - —- 1E-D - \, —-
GF 1.745 GHz Mean Pwr + 20.00 dB lcF 1.745 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 14.66 dem | 22.44 dam 7.79 da 3.86 A8 6.14 dB 7.45 6B 7.74 0B Trace 1 | 16.89 dem | 26.17 dem 9.27 d8 3.57 A8 5.88 0B 7.30 B E.41 0B
L L J ARRRRIED e L L J R

Date: 25.FEB.2020 070618

Date: 25.FEB.2020 07-05.07

Highest Channel / 1RB

Highest Channe

|/ Full RB

Spectrum = Spectrum
Ref Level 30.00 dém  OFset 11.70 a8 Ref Level 30.00 dém  Offset 11.70 66
o att 30 dB__AQT 2 ms & RBW 20 MHz o att 30 d8__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
=
0.0 0.0
1E- > 1E-
N (R
a
1E- i S 1E ¥ 13 S
N A% 3
-\n
1ED: T 1E-D; - ‘l
lcF 1.77 Gz Mean Pwr + 20.00 dB lcF 1.77 Gz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 c ary Gumulative D Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 | 14.82 dem | 22.68 dam 7.85 d8 3.86 A8 6.29 dB 7.68 0B .86 0B Trace 1 | 17.00 dem | 26.54 dem 9.54 d8 3.57 A8 59108 7.36 dB E.51 0B
—
L L J ARRRRIED e L L J Qrninny e

Date: 25.FEB.2020 0717.09

Date: 25.FEB 2020 071817

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

26dB Bandwidth

Mode FR1 n66 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI2BPSK | QPSK |PI2BPSK| QPSK |PI/2BPSK| QPSK |PI/2BPSK| QPSK
Lowest CH 5.38 5.20 9.75 9.65 14.30 14.39 18.86 18.70
Middle CH 5.21 5.29 9.75 9.63 14.15 14.18 18.90 18.74
Highest CH 5.18 5.31 9.71 9.65 14.24 14.30 18.70 18.70
Mode FR1 n66 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 16QAM | 64QAM | 16QAM | 64QAM | 16QAM | 64QAM | 16QAM | 64QAM
Lowest CH 5.32 5.21 10.13 9.87 14.18 14.24 18.78 18.78
Middle CH 5.28 5.38 9.83 9.79 14.42 14.27 18.98 18.74
Highest CH 5.27 5.33 9.67 9.75 14.39 14.18 18.86 18.86
Mode FR1 n66 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 256QAM - 256QAM - 256QAM - 256QAM -
Lowest CH 5.39 - 9.65 - 14.30 - 18.66 -
Middle CH 5.31 - 9.71 - 14.24 - 18.86 -
Highest CH 5.32 - 9.69 - 14.36 - 18.70 -
Mode FR1 n66 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 5.20 5.16 10.25 10.17 15.23 14.93 19.90 19.86
Middle CH 5.22 5.41 10.15 10.05 14.99 15.02 19.78 19.74
Highest CH 5.28 5.32 10.09 10.17 14.08 14.87 19.86 19.74
Mode FR1 n66 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 5.39 5.25 10.09 10.03 14.96 14.99 19.82 19.74
Middle CH 5.41 5.17 9.97 10.07 14.90 14.81 19.82 19.82
Highest CH 5.14 5.20 10.13 10.03 14.93 14.87 19.90 19.82
TEL : 886-3-327-3456 Page Number : An66-7 of 101
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